
 

 

 
 
 

Prepared By 

            

LYTLE CREEK 
WATERSHED SANITARY SURVEY 

THIRD UPDATE 
 

FINAL REPORT 
June 2013 



 
Lytle Creek Watershed Sanitary Survey 

 Third Update 
FINAL REPORT 

June 2013 
 
 
 

Technical Committee: 
 

West Valley Water District 
Ken Sikorski 

Ernie Montelongo 
Sergio Granada 

Mike Hurst 
Linda Jadeski 

 
 

 
 
 

Prepared By: 
 

Leslie Palencia, Palencia Consulting Engineers 
Bonny Starr, Starr Consulting 

 



     

LYTLE CREEK WATERSHED SANITARY SURVEY  Page i 
2013 UPDATE – FINAL REPORT 

TABLE OF CONTENTS 
 
 Page Number 
Executive Summary 
Introduction ............................................................................................................... ES-1 
[...]
A variety of habitats can be found from chaparral, to lush riparian to high elevation 
conifers.  Vegetation consists of mature stands of mixed conifer with some black oak, 
scattered areas of scrub oak and chaparral, and some isolated pockets of bigcone 
Douglas fir (California Wilderness Coalition 2008). 
 
The streams and wilderness areas in the canyon provide important habitats for 
mountain lion, bear, badger, bighorn sheep, great horned owls, red-tailed hawk, 
coyotes, kangaroo rats, bald eagles, golden eagles, and a variety of birds.  Over the last 
two decades, the sheep population in the San Gabriel Mountains has declined by 85 to 
95 percent for reasons that are poorly understood (USFS Land Management Plan 
2005). 
 
Land Ownership 

 

The USFS is the prime landowner in the Lytle Creek watershed, owning approximately 
96 percent as shown in Figure 2-2, with the remaining 4 percent unclassified.  The 
private lands in the watershed are associated with the communities of Scotland, Happy 
Jack, and Lytle Creek. 
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-2 
2013 UPDATE – FINAL REPORT 

Land use 

 

Most of the land use in the Lytle Creek watershed is vacant, as the majority of the land 
is owned by the USFS.  Figure 2-3 shows that 97 percent of the watershed is vacant, 
2.2 percent is for open space/recreation, 0.5 percent is residential, and 0.1 percent is 
public/institutional.  There are minimal commercial and no industrial uses in the 
watershed.   
 
There are no incorporated cities within the watershed.  There are several small 
community clusters such as Scotland, Happy Jack, and Lytle Creek, which make up the 
approximately 1,200 residents and 375 homes in the watershed.  The residents of Lytle 
Creek have a strong desire to maintain present mountain lifestyle, preferring 
development to be mainly residential.  They are opposed to commercial development 
and would like to keep tourism to a minimum (Lytle Creek Community Plan, 2007). 
 
A field visit conducted in March 2013 found very few businesses along Lytle Creek 
Road, the main road leading into the Lytle Creek watershed.  There was a post office, 
fire station, campgrounds, shooting range, grocery store, and one restaurant. 
 

Climate and Precipitation 

 
The climate of the watershed ranges from Mediterranean to mountain, from temperate 
to hot, with cooler temperatures at the higher elevations.  Precipitation ranges 
throughout the watershed, with snow in the winter on the tallest peaks (USFS Land 
Management Plan, 2005). 
 
Figure 2-4 shows daily precipitation totals from the United States Geological Survey 
(USGS) rain gauge at Middle Fork Lytle Creek from 2008 to 2012.  The highest daily 
rainfall total was 10.8 inches on December 20, 2010.  The highest annual rainfall from 
2008 to 2012 was water year 2010-2011 at an annual total of 50.9 inches, and the 
lowest annual rainfall was water year 2011-2012 at an annual total of 19.6 inches.    
 
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-3 
2013 UPDATE – FINAL REPORT 

Figure 2-4 
Monthly Rainfall Totals at Middle Fork Lytle Creek, 2008-2012 

 

 
 

STREAM FLOW 

 
There is no stream flow gage upstream of the upper Southern California Edison (SCE) 
diversion.  The USGS maintains a stream gauge in Lytle Creek which is located about 
2.3 miles downstream from the upper SCE diversion and about a ¼ mile downstream 
from the end of infiltration gallery for the Grapeland Tunnel (site 11062000).  Therefore, 
total flow is calculated by summing: 1) the upper diverted flows by SCE (site 11060900), 
2) the infiltrated flow from the Grapeland Tunnel (site 11061000), and 3) site 11062000. 
 
Flow records for the infiltration tunnel flows and the SCE diverted flows began in 1971, 
however records for site 1106200 date as far back as 1918.  Over the entire period of 
record (1918-2011), the maximum mean daily discharge as measured at this site was 
25,000 cubic feet per second (cfs) in March 1938, and the minimum mean daily 
discharge was 2.4 cfs in February 2003.  
 
Figure 2-5 shows the total flow in Lytle Creek from 1971 to 2011.  For this 40-year 
period of record, the average mean daily discharge was 48.4 cfs, and the median mean 
daily discharge was 23.7 cfs. 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-4 
2013 UPDATE – FINAL REPORT 

 
Figure 2-5 

Mean Daily Discharge for Lytle Creek, 1971-2011 

 
 
Historically, the Lytle Creek area has experienced heavy floods.  During the 1969 
floods, private development near the confluence of the North, Middle and South forks of 
Lytle Creek sustained severe damage.  Catastrophic floods also occurred in 1938 and 
1980. 
 
DIVERSION FROM LYTLE CREEK TO WEST VALLEY WATER DISTRICT 

 

The Lytle Creek source for WVWD is diverted from Lytle Creek at two facilities along the 
creek.  There is an upper diversion that is owned and operated by SCE and a lower 
intake structure that is owned by Fontana Union Water Company (FUWC) and operated 
by Fontana Water Company (FWC).  Infiltrated groundwater is also collected from the 
Grapeland Tunnel by FUWC and blended with the diverted surface water.   
 
SCE diverts water through the Fish Wheel and Sand Box into the upper diversion, and 
the flow is then conveyed by a penstock pipeline to the SCE Fontana Powerhouse 
where it is used for power generation.  The upper SCE diversion is located 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-5 
2013 UPDATE – FINAL REPORT 

approximately four miles north of the lower intake structure.  Please see Figure 2-6 for 
a diagram showing facility locations. 
 
Creek flow remaining in Lytle Creek after the upper SCE diversion may either continue 
downstream or it can infiltrate into the ground and be captured in the Grapeland tunnel.   
According to the 2008 Watershed Sanitary Survey Update Report, the tunnel length was 
to be 2,850 feet and 4.5 feet wide and 6.5 feet high.  Any surface flow in the creek 
remaining after the upper SCE diversion and infiltration into the Grapeland Tunnel is 
diverted into the lower intake structure through an earthen diversion dam (soft plug).  
This soft plug is constructed to blow out in times of high storm/runoff flows. During high 
storm/runoff flows all water flows are diverted back into the stream.  The lower intake 
structure is located approximately three miles above the intersection of Riverside 
Avenue and Lytle Creek Road. 
 
Water from the upper penstock pipeline and waters collected in the Grapeland Tunnel 
are joined at the FUWC weir 1 diversion structure intake, as well as additional surface 
flow.  The blended water is then transported from the lower intake structure, via 
underground pipeline, approximately 25,000 feet to the Fontana Powerhouse Forebay 
owned by FUWC.  Lytle Creek water is then transported from this Powerhouse Afterbay 
to an adjacent facility owned by WVWD.  Raw water is delivered by gravity via a 30-inch 
diameter pipeline to the two 2.0 million gallon influent blending ponds at the Roemer 
WFF.   
 
WATER SUPPLY SYSTEM – WEST VALLEY WATER DISTRICT 

 

Background 

 

WVWD is a county water district and a public agency of the State of California.  The 
District was formed in 1952 under the name Bloomington County Water Company, 
which was changed to Semi-tropic County Water District in 1959, then to West San 
Bernardino County Water District in 1961, and then to West Valley Water District in 
2003.   
 
The service area is 29.5 square miles, providing water service to portions of Rialto, 
Colton, Fontana, North Riverside County and the community of Bloomington.  Currently, 
the WVWD has approximately 19,253 service connections, serving 60,985 water 
customers.   
 
WVWD has four sources of water: local surface water from Lytle Creek, State Project 
Water, groundwater, and purchased water from the San Bernardino Valley Municipal 
Water District.  WVWD currently utilizes water from five groundwater basins:  Lytle 
Creek, Rialto, Bunker Hill, North Riverside, and Chino.  Table 2-1 provides the 
breakdown of water sources used for years 2009 through 2012. 
 
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-6 
2013 UPDATE – FINAL REPORT 

Table 2-1.  Percent Breakdown of Water Sources Utilized by WVWD, 2009-2012 
 

Year Surface Water 
(local and SPW) 

Groundwater Purchased Well 
Water 

2009 21.5 66.6 11.9 

2010 25 61 14 

2011 27.5 58 14.4 

2012 30.3 60.8 8.8 

 
 
WVWD treats Lytle Creek flow based on the combined legal entitlements of the cities of 
Rialto and San Bernardino, and the WVWD.  When Lytle Creek is not in proration, the 
maximum flows for each are as follows: 
 
City of Rialto - 1,034 gallons per minute (gpm) 
City of San Bernardino - 1,350 gpm 
WVWD - 2,291 gpm 
FUWC – receives remaining flow above three combined entitlements. 
 
Oliver P. Roemer Water Filtration Facility 

 
The Roemer WFF currently consists of a series of treatment processes.  A significant 
expansion program was completed in 2007.  This was focused on capacity expansion 
and upgrade of facilities to allow for increased use of State Project Water and Lytle 
Creek during periods of lower water quality.   
 
The WFF currently operates under the 2012 permit which rates the plant capacity at 
14.4 million gallons per day (mgd).  The plant was classified as a conventional WTP by 
CDPH’s Engineering Report and is therefore granted 2.5/2.0/2.0-log reduction credit for 
Giardia/viruses/Cryptosporidium.   
 
The only major change to the Roemer WTP over the reporting period was in 2011, 
when the WVWD installed a six inch pipeline to convey backwash/decant water to the 
intake pre-treatment header.  This decant flow cannot exceed ten percent of the plant 
flow.  WVWD previously sent the backwash/decant water for non-potable irrigation at 
the El Rancho Verde Golf Course. 
 
In order to provide additional solids removal for State Project Water, that water is sent to 
a pretreatment facility prior to blending with Lytle Creek water.  The pretreatment 
facilities include a flow splitting structure with design capacity of 21.6 mgd and three 
high-rate conventional treatment trains with a capacity of 7.2 mgd for each train.  Each 
train includes one flocculation basin (serpentine with three stages) and sedimentation 
basin (inclined plate settlers).  Aluminum sulfate is used as the primary coagulant, with 
cationic polymer as a coagulant aid, and there is an option of using sodium hydroxide 
for pH control during pretreatment.  The Lytle Creek source is typically sent directly to  
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-7 
2013 UPDATE – FINAL REPORT 

the raw water blending reservoirs.  The effluent from the raw water blending reservoirs 
is then sent to the filtration plant.   
 
The filtration plant consists of six Microfloc Trident 840 package units which provide 
two-stage filtration.  Chemical feed occurs at the influent to the plant and upstream of 
the Microfloc units.  This includes pre-chlorination, coagulation with aluminum sulfate 
(alum), and cationic polymer as needed.  Conventional filtration equivalent is provided 
by the package system consisting of contact absorption clarification and multi-media 
filtration.  The filtered water is then sent through UV reactors for disinfection. 
 
If TOC levels in the filter plant effluent water need to be further reduced prior to 
disinfection then a portion of the stream will be sent to the GAC filters and then blended 
back in the filter plant effluent.  Finally, the water is post-chlorinated in a chlorine contact 
tank to provide a distribution system disinfectant residual.  
 
WVWD has long-term plans to construct a 6.0 mgd microfiltration plant to treat State 
Project Water or Lytle Creek water, and increase the treatment capacity from 14.4 mgd 
to 20.4 mgd.  This is called the Phase 4 Expansion, but this project is not anticipated to 
start within the next five years. 
 

 



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-1 
2013 UPDATE – FINAL REPORT 

This section first provides an overall review of the water quality data available for Lytle 
Creek at the Southern California Edison (SCE) and Fontana Union Water Company 
(FUWC) diversion locations.  There was one ambient water quality monitoring program 
in the study area with available drinking water constituent data for the study period; 
January 1, 2008 through December 31, 2012.  This study was conducted by the 
California State University at San Bernardino Water Resources Institute.  Other 
agencies contacted include: United States Geological Survey, San Bernardino County 
Stormwater Program, Santa Ana Regional Water Quality Control Board, Surface Water 
Ambient Monitoring Program (SWAMP), and California Environmental Data Exchange 
Network (CEDEN).  Therefore the overall water quality review will be primarily based on 
the data collected by West Valley Water District (WVWD).  Appendix B contains a 
summary of the Oliver P. Roemer Water Filtration Facility (WFF) intake data used for 
this review.   
 
This section then provides a review of the constituents of interest, including an 
explanation for their selection and a summary of the data obtained during the study 
period.   
 
For assistance with abbreviations and acronyms, the reader is referred to the List of 
Abbreviations at the front of the Report. 

 
AMBIENT WATER QUALITY MONITORING – WATER RESOURCES  INSTITUTE 

 

In 2007, the California State University at San Bernardino received grant funding from 
the CALFED Bay-Delta program for a Lytle Creek Watershed Action Project.  Other 
partners for this project were the WVWD, the San Bernardino Valley Municipal Water 
District, the U.S. Forest Service, and the Santa Ana Regional Water Quality Control 
Board.  As part of this watershed project, coliform monitoring was conducted for two 
years from May 2008 to April 2010.  Figure 3-1 shows the locations of the five 
monitoring locations.  From downstream to upstream, the monitoring locations were: 
Station 1 at Long Bridge, Station 2 at Fish Wheel, Station 3 at Green Mountain Ranch, 
Station 4 at Applewhite Picnic Area, and Station 5 at Happy Jack.  It is important to note 
that Station 5 is actually downstream of Station 4 as the sampling location was collected 
at a small foot bridge at the most southern end of the Happy Jack development.  In 
addition, samples for Station 5 were not collected from the main creek, but from a small 
tributary running through the development, right before it ties into the main creek at the 
Applewhite picnic area. 
 
Samples were collected for total coliform, Escherichia coli (E. coli) and Enterococcus.  
Although total coliform is of interest, many results were reported as greater than 200 
most probable number per milliliter (MPN/mL), which does not provide useful 
information for evaluation.  The data set for E. coli is presented in Figure 3-2 and Table 
3-1. 



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-2 
2013 UPDATE – FINAL REPORT 

Figure 3-1.  Monitoring locations for the Lytle Creek Watershed Action Project, 
2008-2010 

 
 

Figure 3-2.  E. coli Monitoring Results from Lytle is Vital Watershed Action 
Project, 2008-2010 

 



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-3 
2013 UPDATE – FINAL REPORT 

Table 3-1.  Data Summary for E. coli Monitoring Results from  
Lytle is Vital Watershed Action Project, 2008-2010 

 

 Range, 
MPN/100mL 

Average, 
MPN/100mL 

Median, 
MPN/100mL 

Station 1 ND – 43 4 2 

Station 2 ND – 37 3.8 1 

Station 3 ND – 929 44.6 21.8 

Station 4 1 – 1046 74 28.8 
[...]
The SBCFCD is responsible for providing flood control and related services throughout 
San Bernardino County, including the city incorporated areas.  However, there are no 
major flood-control facilities upstream of Lytle Creek's 375 homes and roughly 1,200 
residents.   
 

 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 4-33  
2013 UPDATE – FINAL REPORT 

Source Water Protection Activities 

 
West Valley Water District 

 
Similar to fires, source water protection from flooding and erosion is generally in place 
as the Roemer WFF can be shutdown when turbidity increases, or other changes in 
source water quality occur.  For example, the WVWD typically avoids using Lytle Creek 
water during high storm events, in order to prevent china clay from entering the 
treatment plant.  WVWD staff has reported difficulty in treating china clay, as it is difficult 
to coagulate.   
 
United States Forest Service 

 

For over twenty years, the San Bernardino National Forest has conducted a self-
evaluation of how effectively they have implemented best management practices to 
control water pollution from National Forest lands.  Typically, the types of Forest Service 
administered projects (or facilities) that are evaluated fall into one of the following 
categories: timber harvest, recreation, roads, grazing, fuel reduction/fire, mining and 
vegetative activities.  The San Bernardino National Forest produces an annual report 
which discusses their findings.  According to the USFS staff, one of the primary water 
quality concerns is sediment transport from roads.  
 
Both the 2011 and the 2010 reports were reviewed, and there was only one site of 
concern and monitored within the Lytle Creek watershed.: Road 3N31.  Road 3N31 is in 
the Upper Lytle Creek area of Lone Pine Canyon, and it was used extensively during 
the Sheep Fire.  USFS staff found evidence of sediment transport and scour.  In 2011, 
the USFS took action to repair the road surface and identify the main channel for proper 
drainage. 
 
Although there was only one project evaluated in the Lytle Creek watershed during the 
reporting period, it is helpful to know that the USFS does evaluate whether or not their 
facilities are impacting water sources.  The USFS is aware that runoff from the parking 
lot and Applewhite picnic area is transported to Lytle Creek, however they indicated that 
a solution would likely require an engineered redesign of the site. 
 
Summary of Findings for Floods/Erosion 

 

 Flooding and debris flows occur in the Lytle Creek watershed as it is a natural 
canyon area with steep topography and can receive high amounts of rainfall in a 
short time period.   

 

 Debris and flood flows are also uncontrolled in the upper reaches of Lytle Creek, 
since there are no flood control facilities upstream of the Lytle Creek 
communities. 
 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 4-34  
2013 UPDATE – FINAL REPORT 

 Modeling was conducted by the BAER team to predict the increase in peak 
discharge (cfs/square mile) for the 2-year, 5-year, 10-year and 25-year storm 
event for the year following the Sheep Fire.  Examination of Lytle Creek flow 
records after the Sheep Fire did not show any noticeable increase above normal 
winter flows in Lytle Creek. 

 

 WVWD typically avoids using Lytle Creek water during high storm events, in 
order to prevent high turbidity and china clay from entering the treatment plant.   

 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-1 
2013 UPDATE – FINAL REPORT 

The purpose of this section is to evaluate the Oliver P. Roemer Water Filtration Facility 
(WFF) for its compliance with existing drinking water regulations.   
 
For assistance with abbreviations and acronyms, the reader is referred to the List of 
Abbreviations at the front of the report. 

 

Highlights of Selected Existing Drinking Water Regulations 

 

NIPDWR and Phase I, II, and V Regulations.  Set MCLs for many inorganic chemicals, synthetic 
organic compounds (SOCs), and volatile organic compounds (VOCs). 

Surface Water Treatment Rule (SWTR).  Sets minimum 3/4-log reduction requirement for Giardia 
and viruses, respectively.  Set turbidity requirements, which have since been tightened by the 
Interim Enhanced Surface Water Treatment Rule.  

Interim Enhanced SWTR (IESWTR) and Filter Backwash Rule.  Sets minimum 2-log reduction 
requirement for Cryptosporidium.  Requires continuous monitoring of individual filter effluents (IFE) 
and combined filter effluent (CFE).  Tightened treated water turbidity requirements: CFE < 0.3 NTU 
in 95 percent of monthly measurements, and not to exceed 1 NTU. Set IFE reporting and evaluation 
requirements.  Requires recycling of all return flows to the headworks, upstream of chemical feed.   

Stage 1 Disinfection/Disinfection By-Product (D/DBP) Rule.  Sets a treatment technology for 
DBP precursor removal (enhanced coagulation) based on source water total organic carbon (TOC) 
levels.  Varying levels of removal are required if the source water concentrations are > 2 mg/L.  Sets 
maximum contaminant levels (MCLs) for TTHMs and HAA5 at 80/60 μg/L, respectively, in the 
distribution system as system-wide running annual average (RAA). 

Long Term 2 Enhanced SWTR.  Requires Cryptosporidium, or Escherichia coli (E. coli) source 
water monitoring depending on system size.  Source water bin classification dependent on 
monitoring results.  If average Cryptosporidium value is > 0.075 oocysts/L, bin classification will 
require additional action (which could be additional log reductions or other actions, including source 
water protection). Also requires disinfection profiling and benchmarking if monitoring for 
Cryptosporidium. A second round of source water monitoring will be conducted again, six years after 
initial bin classification. 

Stage 2 D/DBP Rule.  Requires compliance with distribution system MCLs for TTHM and HAA5 to 
be based on locational running annual average (LRAA).  In Stage 2 compliance is based on LRAA 
of 80/60 μg/L.  Initial Distribution System Evaluations were completed to identify long term routine 
monitoring locations. Compliance schedules will depend on system size and source type. For 
combined distributions systems, all systems will be on schedule of earliest system.  



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-2 
2013 UPDATE – FINAL REPORT 

OLIVER P. ROEMER WATER FILTRATION FACILITY 

 

System Description 

 

The Roemer WFF receives Lytle Creek water from the Fontana Union Water Company 
(FUWC) Powerhouse Afterbay.  This water consists of a blend of source waters from 
the Southern California Edison (SCE) upper diversion, the FUWC lower intake structure, 
and the Grapeland Tunnel groundwater infiltration.  In addition to the Lytle Creek 
source, the Roemer WFF receives State Project Water.  Typically, these waters are 
blended to achieve optimum raw water quality. 
 
The West Valley Water District’s (WVWD) California Department of Public Health 
(CDPH) Water Supply Permit was amended on August 31, 2012 to expand the plant 
from 9.6 to 14.4 million gallons per day (mgd).  The amendment also added the 
pretreatment facilities, the ultraviolet (UV) light disinfection system, and upgraded the 
onsite chlorine generator system.  The new UV system was provided operating criteria 
for disinfection credit. 
 
The Roemer WFF currently consists of a series of treatment processes.  The plant was 
expanded in 2007 to increase capacity and upgrade the facilities to allow for increased 
use of State Project Water and during periods of lower Lytle Creek quality.  The plant 
was operated under the 1998 and 2012 permits during the study period.  The filtration 
process has been permitted by the CDPH as a conventional filtration plant and is 
therefore granted 2.5-log reduction credit for Giardia, 2-log reduction credit for 
Cryptosporidium, and 2-log reduction credit for viruses.   
 
The Roemer WFF has a pretreatment facility to provide additional solids removal 
primarily for the State Project Water, and possibly the Lytle Creek source during periods 
of lower water quality.  This facility includes flocculation and sedimentation.  The 
pretreatment effluent is sent to the two raw water blending reservoirs.  The Lytle Creek 
source is typically sent directly to the raw water blending reservoirs.  The effluent from 
the raw water blending reservoirs is then sent to the filtration plant.   
 
The filtration plant consists of six Microfloc Trident 840E package units which provide 
two-stage filtration.  Chemical feed occurs at the influent to the plant and includes pre-
chlorination, coagulation with aluminum sulfate (alum), and cationic polymer as needed.  
Conventional filtration equivalent is provided by the package system consisting of 
contact absorption clarification and multi-media filtration.  The filter loading rate is 6 
gallons per minute per square foot (gpm/sf) and the filters are backwashed based on 
filter run time, effluent turbidity, and head loss.  The filter backwash water is sent to the 
decant basins and is now recycled to the inlet header upstream of the pretreatment 
basins the plant.  After backwashing, the filters are normally wasted for 10-15 minutes 
before returning to service.   
 
The filtered water is then sent through three parallel ultraviolet (UV) light reactors for 
disinfection. This is a Trojan UVSwift TM Model 6L24.  If total organic carbon (TOC) 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-3 
2013 UPDATE – FINAL REPORT 

levels in the plant effluent water need to be further reduced prior to disinfection then a 
portion of the stream will be sent to the granular activated carbon (GAC) units and then 
blended back in the plant effluent.  Finally, the water is post-chlorinated in a chlorine 
contact tank to provide a distribution system disinfectant residual.  The typical residual 
leaving the plant ranges from 1.0 – 1.5 milligrams per liter (mg/L). 
 
WVWD has long-term plans to construct a 6.0 mgd membrane filtration plant to treat 
State Project water or Lytle Creek water and increase the treatment capacity from 14.4 
mgd to 20.4 mgd. 
 
Highlights of Changes Since the 2008 Update 

 
There have been very few significant changes at the Roemer WFF since the 2008 
Watershed Sanitary Survey.  In 2011 the District began recycling filter backwash, filter-
to-waste, and sludge decant water in the plant.  A six inch pipeline was constructed to 
return the flow to the pretreatment header.  The flow is paced to not exceed 10 percent 
of the total plant flow. 
  
Significant Potential Contaminating Activities 

 

The diverted water from Lytle Creek is subject to recreation, development, fires, 
floods/erosion, spills, and wastewater.  The water from the Grapeland Tunnel is mixed 
in with the diverted Lytle Creek water and its vulnerability to potential contaminating 
activities (PCAs) is uncertain, but may include the wastewater treatment plant 
percolation ponds near the United States Forest Service Ranger Station.  The most 
significant watershed activities which impact the water quality of Lytle Creek is body-
contact and dispersed recreation in Lytle Creek, as well as suspected illegal discharges. 
 

Water Quality Summary 

 
Below is a discussion of each of the constituents of interest and any notable compliance 
issues for each constituent during the period of study. 
 

Turbidity 

 

The hardcopy data for the 4-hour turbidity measurements of the combined filter effluent 
(CFE) from January 2008 through December 2012 were included in this evaluation.  A 
review of the data shows that the CFE was well within regulatory limits, with all 4-hour 
measurements below 0.14 nephelometric turbidity units (NTU), well below the treatment 
technique requirement of 0.3 NTU.   
 
A statistical assessment was conducted for the peak daily settled water and the average 
daily CFE.  Figure 5-1 shows a time series plot of settled and treated water turbidities. 
The Roemer WFF meets all current treated water turbidity standards.   
 



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-4 
2013 UPDATE – FINAL REPORT 

Figure 5-1 
Peak Daily Settled and Average Daily CFE Turbidity at Roemer WFF,  

2008 - 2012 

 
The peak daily settled water ranged from 0.02 to 0.14 NTU, with an average value of 
0.048 NTU and a median value of 0.04 NTU.  Ninety-five percent of daily samples were 
less than 0.08 NTU.  This correlates to an average daily solids removal through 
sedimentation of 88.4 percent, exceeding the 80 percent requirement.   
 
The average daily CFE ranged from 0.01 to 0.103 NTU, with an average value of 0.041 
NTU and a median value of 0.039 NTU.  Ninety-five percent of average daily values 
were less than 0.064 NTU.  This correlates to an average daily solids removal through 
filtration of 90 percent, exceeding the 80 percent requirement. 

 

 All CFE turbidity measurements between January 2008 and December 2012 met 
the turbidity treatment technique limit and were less than 0.14 NTU. 

 The peak daily settled water had an average value of 0.048 NTU and the 
average daily CFE had an average value of 0.041 NTU.  This shows that a large 
amount of the solids removal is achieved during the pretreatment process of 
flocculation and sedimentation.  

 Solids removal through plant averages 90 percent, meeting the 80 percent goal 
for conventional treatment.  Removal is most difficult under low raw water 
turbidity periods. 

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

0.16

1/1/2008 1/1/2009 1/1/2010 1/1/2011 1/1/2012

Tu
rb

id
it

y,
 N

TU
 

Date 

Peak Daily Settled
Average Daily CFE



SECTION 5 – INTAKE EVALUATION 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 5-5 
2013 UPDATE – FINAL REPORT 

 
Microbiological Constituent Review 

 

Distribution system monitoring for coliforms as part of the Total Coliform Rule resulted in 
a few detections of total coliform in distribution system during the study period.  In each 
month with a detection, less than five percent of samples were positive and there were 
no fecal coliform detected.  Therefore, there were no violations of the coliform maximum 
contaminant level (MCL). 
 
Disinfection By-Products and Precursors 

 

WVWD monitored TOC levels at several locations in the treatment process during the 
study period in order to determine compliance with the TOC removal requirement of the 
Stage 1 D/DBP Rule.   Historically, the Lytle Creek and State Project Water sources 
were blended to provide a raw water TOC level less than 2.0 mg/L to comply with the 
alternative compliance criterion.  With the implementation of the new treatment 
processes, the raw water blending is being balanced with the ability to provide 
advanced treatment of the raw water to achieve treated water TOC less than 2.0 mg/L, 
also an alternative compliance criterion.  As presented in Section 3 the Lytle Creek 
source is monitored at the Southern California Edison (SCE) Afterbay and has an 
average TOC of 0.39 mg/L.  This water is typically blended with State Project Water 
(after pretreatment) for an average GAC influent TOC of 1.14 mg/L.   
 
The GAC effluent was monitored most consistently during the study period, from 
February 2008 through October 2012, while the CFE was only monitored from 
November 2011 through December 2012.   
 
Based on the CFE samples, the average TOC level was 0.434 mg/L, with all samples 
less than 1.2 mg/L.  Based on all the GAC effluent samples, the average TOC level was 
0.63 mg/L, with 88 percent of samples less than 2.0 mg/L.  The majority of GAC effluent 
TOC levels greater than 2.0 mg/L occurred during the late spring/summer of 2011.  
GAC effluent samples collected only during the same period as the CFE samples 
(November 2011 through October 2012) had an average TOC level of 0.08 mg/L, with 